OWNER’S MANUAL/ SHOREMASTER 1684/16108 CANTILEVER LIFT

WEIGHT CAPACITY: 1600 lbs. INTERIOR WIDTH: 84"
WEIGHT CAPACITY: 1600 1bs. INTERIOR WIDTH: 108"

EFFECTIVE 11-1-92

Before attempting to operate the lift, read this owners manual thoroughly.

PLEASE KEEP THIS FOR FUTURE REFERENCE

The following parts list, operating/ safety procedures, assembly instructions
and maintenance schedule is for your ShoreMaster boat 1ift. Please read
through the manual entirely before attempting to operate the 1ift. Pay close
attention to all safety related material. If you have any questions contact
your dealer or call ShoreMaster toll-free 1-(800) 328-8945.

When assembling any product, the proper safety precautions must be observed.
Please make sure that during assembly all the parts are on a flat, clean work
area to minimize the chance of accidents. Also, DO NOT allow younger
children in the area when assembling, installing, and removing the lift from
the water. ALWAYS wear protective eyewear and clothing when assembling,
installing, and removing the 1ift from the water. REMEMBER, ALWAYS PUT
SAFETY FIRST!!!

% IMPORTANT %% NEVER exceed the listed weight capacity of a boat 1ift.
Doing so will invalidate the warranty, and could result
in damage to the 1ift and/or boat and serious personal
injury or death.

REMEMBER, vyour boat weight includes: beal, motor,
battery, oil, fuel, gear, etc. !'1!

Grease pulleys and winch when it is new and every spring
and fall. Not doing so will invalidate your warranty.



CANTILEVER PARTS LIST

All ShoreMaster cantilever boat 1lifts have these same general parts.
Although they differ in size from one model to another, the gemeral design is
the same.

— Legs (2 front & 2 rear)

—~ Sides (left & right)

~ Bottom Beams (fromt & back)

— I-Beams (each is the same)

Top Rack

— 8ide Braces (left & right)

— Middle Legs (only on #3600 — #5000 models)

— Wheel

— Winch Box (assembly hardware, winch, cable, pulleys, bolts, etc.)

e DN DS B BN N
]

Various accessories are available to be mounted on your ShoreMaster 1lift.
These accessories do not come standard with each boat lift. Please refer to
your brochure or contact your dealer for details and current pricing.

SHOREMASTER INSTRUCTIONAL ASSEMBLY VIDEO’S ARE AVAILABLE FOR PURCHASE OR RENT
AT YOUR LOCAL DEALER.



ADDENDUM TO SHOREMASTER
CANTILEVER INSTRUCTIONS

3/07/96

#1 Use the four pins and pin clips in your bolt bag to attach your lift legs. The
attached assembly instructions may not indicate that we are now offering pins
and pin clips to attach lift legs. Substitute the pins and clips for the bolts and
nuts shown in the instructions.

H2 If this lift uses a ShoreMaster winch, a cable guide is now offered as a

standard component. This does not apply to lifts using Dutton Lainson winches.
This new addition may not be indicated in the attached instructions. This guide
should be attached to the winch as shown below.

Part Part

o]
|
10
vV /77 S
\




QUANTITY

8

2

24

30

4

10

2

1896 LIFT HARDWARE

DESCRIPTION

/2" ¥ 4" MACHINE BOLTS
3/8" X 3 1/2" MACHINE BOLTS
3/8" X 2 3/4" MACHINE BOLTS
3/8" X 4" U-BOLT

7/186" OFF-SET U-BOLT

1/2" LOCKING NUTS

7/16" NUTS

3/8" NUTS

7/16"™ WASHERS

3/8" WASHERS

1/4" CABLE CLAMPS

KKk ok ok ok 30k 0k 3k k0K 3 ok 3k ok ok ok ok sk ok ok ki ok 3k kol kol ik ok ok kokok ok ok ok 3k 0k 30K 30K 5 sk ok ok Kok ok ok ok X ok X

1

2

BRASS PULLEY W/ 2-LINK 3/8" CHAIN
BRASS PULLEY W/ 3-LINK 3/8" CHAIN
1/4" X 24° CABLE

D.L. 2503 WINCH

#2 BLUE CAPS

#3 BLUE CAPS

DL WHEEL KIT

ROPE CLAMP

INSTRUCTION SHEET



¥¥ DO NOT ATTEMPT TO OPERATE LIFT WITHOUT FIRST STUDYING THE FOLLOWING x%x

10.

OPERATING & SAFETY

After assembly (and yearly), check to be sure that all nuts and bolts
are tightened as required. Check pulley sheaves, cables, winch, and
1ift rack to see thal they are all operating freely and there are no
signs of wear or possible failure.

ALWAYS wear protective clothing and eyewear when assembling, installing,
or removing the lift and/or lift accessories.

Make all possible adjustments to lift legs, cradles, EPU’s and other
accessories before installing lift in the water. Adjusting lift parts
while in the water is more difficult and potentially more dangerous.
NEVER make any adjustments with the boat in the lift.

Test to see that the winch is working properly by winding up cable on
spool by turning the wheel clockwise. Hand guide the cable onto the
winch spool the first few times the 1lift is raised so the cable wraps
uniformly.

The winch must be making a clicking sound when raising the boat. A
brake will activate automatically when you stop, allowing you safe and
controllable use. NEVER lift the ratchet pawl as a means to lower the
lift. To lower the lift, please turn the wheel counter-clockwise. When
lifting your 1ift and you turn the wheel and the ratchet is mnot
clicking, you are turning the wheel backwards or your brake mechanism is
not working. Rapid spin down may occur. DO NOT attempt to stop if this
occurs.

**%x IF AT ANYTIME THE LIFT WHEEL SPINS UNCONTROLLABLY DO NOT ATTEMPT TO
STOP IT! DOING SO COULD RESULT IN SERIOUS INJURY OR DEATH X%

Never attempt to operate lift unless winch is functioning properly.
IMPORTANT: %% IT IS RECOMMENDED THAT ANYONE OPERATING THE LIFT FIRST
THOROUGHLY STUDY THE OWNERS MANUAL. Study winch maintenance,
instructions and safety tips located in your owners manual.

Never allow rack to be in a fully lowered position while supporting the
weight of your boat (winter storage, etc.) Damage may result to the rack
(this applies to cantilever models only).

Be sure that the boat is properly balanced and centered on the 1lift
before attempting to raise the rack. Generally, the boal should be as
far forward in lift as possible for proper balance.

It is recommended that the 1ift be operated in at least 3’ of water.

This will allow for easier raising of Lhe lift and less straim om the
winch (cantilever models only).

PAGE 1 OF 2



L)

12,

13.

14.

156.

16.

17.

Do not raise the rack past the recommended height (over center on a
cantilever). Doing so could damage the lift or cause the winch or cable
to break.

DO NOT lower the rack to the point where the cable begins to develop
slack. Doing so may allow the cable to jump the spool and/or pulleys
and cause personal injury and/or damage to the cable and winch.

If at anytime there is more than the normal resistance when operating
the wheel and winch, do not attempt to force it. Lower the lift and
check for possible problems with winch or other lift parts.

NEVER exceed the recommended weight capacity of the lift. Doing so will
invalidate your warranty and could damage the lift. Improper loading
could cause serious injury or death.

Pull drain plug from boat when raised omn the lift and not in use.
Failing to do so may result in water accumunlating and the load exceeding
recommended 1ift capacity.

Lock your wheel and rack in place by chain and padlock when unattended.
This will help prevent theft or possible spin down of wheel and rack.

Never allow anyone (especially children) on, in, under, or near the 1lift
when in a raised position or when being raised or lowered. You may
cradle the boat when loading and unloading passengers. This is the
point at which your boat is not supported by the 1lift, but it is
prevented from lateral movement during loading or wunloading of
passengers.

PAGE 2 OF 2



WINCH INSTRUCTIONS, SAFETY & MAINTENANCE

WINCH INSTRUCTIONS

Thread the wheel on to the drive shaft turning clockwise until a
clicking sound is heard and the rack begins to raise. After the
wheel is in firm contact with the brake pads and ratchet gear,
install the wheel kit to prevent the wheel from backing off the
winch driveshaft (step B6). To prevent fraying or binding,
uniformly wind cable on to winch hub. You may need to hand guide
the cable onto the spool the first few times to make sure it wraps
uniformly. When doing this please wear protective clothing.

Wind cable off the hub by turning the wheel counter-clockwise (no
noise will be produced). To make sure the wheel will remain in
position when you let go of the wheel, turn the wheel clockwise so
you hear a clicking sound. Sufficient load must be applied to lift
for brake mechanism to activate properly, otherwise turning the
wheel will only remove the wheel from the shaft. NEVER raise the
ratchet pawl as a means to lower the lift. Always satisfy yourself
that the winch brake is holding the load before releasing the
wheel. IF IT IS NOT, RAPID SPIN DOWN COULD OCCUR. DO NOT ATTEMPT
TO STOP WHEEL IF UNCONTROLLED RAPID SPIN DOWN SHOULD OCCUR!'!'!

If at anytime the wheel turns up or down with great difficulty, the
brake may be sticking. The brake pads may be worn or not smooth
enough to allow brake to release. It is important that the wheel
and shaft threads are greased periodically. DO NOT, however,
grease any part of the brake mechanism.

¥ IMPORTANT x

NEVER wind cable off the winch hub so that excess slack occurs in
the cable. Excess slack in the cable could allow the cable to slip
off the winch hub or pulleys and cause damage to your lift or winch
and may cause personal injury.

PAGE 1 OF 3



WINCH SAFETY

The winch for this 1ift 1is strickly for watercraft 1lifting
operations. It is not to be used as a method of supporting or
transporting people, or for loads over areas where people may be
present.

Check winch for proper operations on each use. If it is damaged in
anyway do not attempt to operate.

Never allow children or those unfamiliar with the operation of the
lift to use it.

NEVER exceed recommended lift capacity. Personal injury may
result.

Never apply load to winch with cable fully unwrapped. There should
be at least four full turns of cable on the hub.

NEVER raise the ratchet pawl as a means to lower the 1lift. Doing
s0 may result in serious injury.

PAGE 2 OF 3



It

WINCH MAINTENANCE

is recommended that the winch be inspected periodically (at

least twice yearly). Necessary preventive maintenance is required
for maximum performance of the winch.

1.

Remove all the load from the 1ift. Then turn down until the
cable BEGINS to slack. Remove wheel kit and wheel from shaft.

Remove brake pads and ratchet gear from shaft. Sand off
any rust or corrosion on these parts. DO NOT grease the
brake pad mechanism.

Replace brake pads and ratchet gear on the shaft. One
brake pad should be on each side of the ratchet gear.
Replace wheel and wheel kit.

VERY IMPORTANT:

4.

Check to be sure that ratchet pawl and spring (if used on your
lift) are aligned on the ratchet gear. You can do this by

turning the wheel clockwise. A clicking sound should be
heard. If it is not functioning properly, check to see that
your spring (if used on your 1lift) is in place. New

ShoreMaster models with capacities of 2500# and higher
manufactured after January 1992 do not use springs on the
ratchet pawl.

Remove the cover and check to see that gears, shafts and
chains are attached and turning freely. Grease all bearings
and gear teeth with good wheel bearing grease.

Replace winch cover. Check mounting of winch to be sure
that it is secure and properly aligned. Also, check cable to
make sure it is secure and there is no abnormal stiffness or
broken strands.

Replace any worn or broken parts with authorized ShoreMaster
parts available at your local dealer or ShoreMaster.

PAGE 3 OF 3



STEP 1

** TMPORTANT** i
DO NOT FULLY TIGHTEN BOLTS & NUTS UNTIL YOU ARE FINISHED WITH ASSEMBLY

(A) INSERT ALL (4) LIFT LEGS INTO LIFT SIDES AND BOLT IN PLACE USING
3/8" X 2 3/4" MACHINE BOLTS.

(B) SET LIFT SIDES UP AS SHOWN ABOUT 10 FEET APART. THE TRIANGULAR
PLATES ON THE LIFT SIDES SHOULD BE ON THE OUTSIDE.

(C) BOLT THE FRONT & REAR BOTTOM BEAMS TO THE LIFT SIDES USING 3/8" X
2 3/4" MACHINE BOLTS. THE BOTTOM BEAM THAT HAS THE SQUARE PLATE
IS THE REAR BOTTOM BEAM AND THE BOTTOM BEAM THAT HAS THE
RECTANGULAR PLATE IS THE FRONT BOTTCM BEAM.

e
. REAR
: (LAKE END)
]
(B) LEFT LIFT SIDE ||
? > — |
RIGHT LIFT SIDE .
—
u REAR BOTTOM
SQUARE SHAPED
PLATE
<A/
-
% AL HINGES FACE [ I
ngzsg)i TOWARDS THE LAKE : |
LIFT LEG
S ¥

L




STEP 2

() ATTACH EACH I-BEAM TO THE FRONT & REAR BOTTOM BEAMS AS SHOWN USING
1/2" X 3 1/2" MACHINE BOLTS AND LOCKING NUTS. FEACH I-BEAM IS THE
SAME. DO NOT OVERTIGHEN TO ALLOW FREE SWIVEL.

(B) ATTACH EACH LIFT BRACE AS SHOWN USING 3/8" X 2 3/4" MACHINE BOLTS.
THE SLOTTED OR FORKED END CONNECTS TO THE LIFT SIDE AND WASHERS ARE
RECOMMMENDED TO BE USED HERE. THE OTHER END OF THE BRACE CONNECTS
TO THE FRONT BOTTOM BEAM. THE BRACES SHOULD BE TIGHTENED SO THAT
THE LIFT SIDES ARE NOT BOWING IN OR OUT.

REAR I-BEAM

v

i

SLOTTED OR §
FORKED END

(washers are
used here

\

FRONT I-BEAM

* RIGHT LIFT BRACE




TRIANGULAR PLATES (GUSSETS)
IN ALL (4) CORNERS OF
TOP RACK MUST FACE
UPWARD!!

4

STEP 3

(A) ATTACH THE TOP RACK TO THE I-BEAMS USING 1/2" X 4" MACHINE BOLTS
AND LOCKING NUTS. DO NOT OVERTIGHTEN TO ALLOW FREE SWIVEL.

**NQTE**
MAKE SURE THE HINGES ON THE TOP RACK FACE TOWARD THE FRONT OF THE LIFT
AND THAT THE TRIANGULAR PLATES (GUSSETS) IN ALL (4) CORNERS OF THE TOP
RACK FACE UPWARD.

**FOR PERMANENT SHALLOW WATER SITUATIONS**

YOU MAY WANT TO SHCRTEN YOUR I-BEAMS BY CUTTING THE TOP OF THESE OFF
ABOUT 1" ABOVE THE SECONDARY HOLE SHCWN BELCOW. A SIGNIFICANT ADVANTAGE
IS GAINED ALLOWING FOR EASTER LIFTING ESPECIALLY IN FULLY LOWERED SHALLOW
WATER CONDITIONS. PLEASE NOTE THAT THIS WILL PERMANENTLY REDUCE YOUR
LIFTING RANGE FROM 40" to 32".

HOLES TO
USE IN SHALLCW

WATER CONDITIONS | [l
—

l

HINGES MUST FACE TOWARD
FRONT COF LIFTI!!




SdWY'10 d31dVY0
a1gvo -
SAd11Nd
NIYHO MNI1-¢
NIYHD MNII-€
SLICE-C ¥0 0

I

EEEEG

v @
XOd HONIM dNOA NI 3¥Y SIMVd JSdHLI-
¢ ddls

* ATHYNDIS SAWVID 3TGY0 NILHOIL G
-Tyd ANY ONI¥dS HOvVE ANV MAN NIHM SAATINd dSvadd b
g iclele’

NO SNIANZJAQ) MOWVH dOL dHL OL SXd11Nd ANV SHUNITI
NIVHD HOVIIY OL 3aIAao¥d SI &d0d-L ¥0 I108-N ¥V °C
~guaIS AHI OL ONIHOVILIY NIHM adsn SI L708-0 ¥ °&

+S17108-0 ANY N 1IY NO SYIHSYM dsn °1

x SINIOd INVIHOJWI x

SINAWHOVILY
I108-0 ¥0 N ¥nod
1y NO SYIHSVYM dSn

(S¥aHsYM FSn) @ /|

__ 3
I708-C ¥0 N \l- Iﬂi‘l me_uﬁo 4
@

*SI¥Yd SNIMOTTIOJ 3HIL ONIHOVLIY Jd0Jddd
NOILISOd aASIWV ¥ NI Ovd HHL HJ1L
Ol INA4TAH AHAYW LI - ONINNIDHE HuOJddxx

. =

-

N

~

NIVHO / N
MNIT-Z

om\\ _

..._!_q.m. n

(HONIM OL) _p

EMIA) ’
@ w..

7 ddLS

v L
T®

(SyansvM 380)
1108-0

1SAATINd ESVAUOxx



STEP 5

*%* IMPORTANT**
TO MOUNT A DUTTON-LAINSON WINCH ON THE OPPOSITE SIDE OF THE LIFT ALL THAT
NEEDS TO BE DONE IS TO TURN THE WINCH UPSIDE DOWN AND MOUNT IT ON THE
OPPOSITE UPRIGHT.

(A) ATTACH THE LIFT CABLE TO THE WINCH THROUGH THE HOLE PROVIDED IN THE HUB
AND SECURE IT BY USING A CLAMP THAT IS LOCATED IN THE WINCH BOX.

(B) ATTACH THE WINCH TO THE FRONT UPRIGHT OF THE LIFT SIDE USING 3/8" X 3 1/2"
MACHINE BOLTS AND WASHERS. PLEASE MAKE SURE THE WINCH IS AS STRAIGHT
UP AND DOWN AS POSSIBLE.

(C) TURN THE LIFT WHEEL ON THE THREADED SHAFT OF THE WINCH UNTIL IT IS SNUG
AGAINST THE CLUTCH PADS.

(D) MAKING SURE LIFT WHEEL, REMAINS SNUG AGAINST THE CLUTCH PADS, ATTACH THE
WHEEL KIT BY TURNING THE LOCK BOLT, WASHER, AND SPACER ON SNUG. DO NOT
OVERTIGHTEN THE WHEEL, KIT. THE WHEEL .

KIT IS LOCATED IN THE WINCH BOX.
**NOTE** :

PLEASE BE SURE TO USE WASHERS
WHEN MOUNTING THE WINCH! !

DUTTON-LAINSON WINCH

WHEEL KIT




REF LETTER

= v B O YO Z X ¢ xR U om" MmO O W

<

>N < ok E

ce
FF
GG
JJ
KK
PP
QQ

PARTS PRICE SHEET
B-2500 WINCH

PART NAME
BASE ASSEMBLY
1" NEEDLE BEARING
INTERM DRIVE SHAFT ASSEMBLY
REEL BOLT
3/8" LOCKNUT (EACH)
OILITE BEARING (EACH)
5/8" NEEDLE BEARING
PRIMARY DRIVE SHAFT
GEAR COVER
SELF-TAPPING SCREW
HANDLE ASSEMBLY
/18" NEEDLE BEARING
1/2" LOCKNUT (3)
ROPE SIDE SPACER
20-TOOTH GEAR ASSEMBLY
SHORT DRIVE SHAFT ASSEMBLY
RATCHET PAWL SPACER
BRAKE RATCHET SPRING-OUTER
RATCHET PAWL

3/8" X 1-3/4" SHOULDER
(BUSHING CAPS SCREW)

CARRIAGE BOLT

ROPE CLAMP

1/4" HEX NUT

REEL ASSEMBLY-3-1,/8" HUB

BRAKE RATCHET SPRING - INNER

ASBESTOS BRAKE LINER (2)
RATCHET WHEEL

IDLER GEAR ASSEMBLY
IDLER GEAR SHOULDER BOLT
COVER SCREWS (2)

GEAR SIDE SPACER

SPACER WASHER (2)

1/2" NEEDLE BEARING



REF.

LETTER

RR
S8
1
uu
Vv
Wy
XX
YY

PARTS PRICE SHEET (CON'T)
B-2500

PART NAME

SPACER WASHER
WASHER

SPRING

SHAFT EXTENSION
RETAINER WASHER
HEX BOLT

3/8" FLAT WASHER
NYLOK CAP SCREW



REF.

LETTER

[ T v = T

S T - T SV R o S e e

< o -4 U1 m D

L -

ZA
BB
cC
DD
FF
GG
HH
JJ
KK
LL

PARTS PRICE SHEET
B-1500 WINCH

PART NAME
WINCH BASE ASSEMBLY
9/18" NEEDLE BEARING
1" NEEDLE BEARING
REEL BOLT
3/8" LOCKNUT (EACH)
OILITE BEARING
1/2" LOCKNUT
SPACER SLEEVE
PRIMARY DRIVE SHAFT ASS’'Y
GEAR COVER
SELF TAPPING SCREW (EACH)
WINCH HANDLE ASSEMBLY
SPACER WASHER
20 TOOTH GEAR ASSEMBLY
SHORT DRIVE SHAFT ASSEMBLY
RATCHET PAWL SPACER
BRAKE RATCHET SPRING
RATCHET PAWL

5-172" X 3/8" HEX HEAD
CAP SCREW

CARRIAGE BOLT

ROPE CLAMP

1/4" HEX NUT

REEL ASSEMBLY 1-1/8" HUB
REEL ASSEMBLY 2-1/2" HUB
BRAKE LINERS (FIBRE CLUTCH)
RATCHET WHEEL

WASHER

WASHER

3/8" RETAINING SCREW
SPRING

SHAFT EXTENSION
RETAINER WASHER

HEX BOLT



1600# LIFT HARDWARE (1684 & 16108)

QUANTITY DESCRIPTION
8 L/2" X 4n MACHINE BOLTS
2 3/8" X 3" MACHINE BOLTS
24 3/8" X 2-3/4" MACHINE BOLTS
2 3/8" X 4" U-BOLT
2 7/16" OFF-SET U-BOLT
8 1/2" LOCKING NUTS
4 7/16"™ NUTS
30 3/8" NUTS
10 3/8" FLAT WASHERS
4 7/16" FLAT WASHERS
2 3/16" CABLE CLAMPS

30k ok Sk ok sk odokokodko ok 3ok ko sk ok sk kool ok ok okookeok skolkoskok skokokoakok skesk ok koiok skokokokoskok ok skokoiekokokokokokokokok ok

4 #3 BLUE CAPS

1 BRASS PULLEY W/ 2Z-LINK 3/8" CHAIN
2 BRASS PULLEY W/ 3-LINK 3/8" CHAIN
1 3/16™ X 22° CABLE

1 1502 D.L. WINCH

1 ROPE CLAMP

1 DL WHEEL KIT

1 INSTRUCTION SHEET



ADDENDUM TO SHOREMASTER
CANTILEVER INSTRUCTIONS

3/07/96

#1 Use the four pins and pin clips in your bolt bag to attach your lift legs. The
attached assembly instructions may not indicate that we are now offering pins
and pin clips to attach lift legs. Substitute the pins and clips for the bolts and
nuts shown in the instructions.

#2 If this lift uses a ShoreMaster winch, a cable guide is now offered as a
standard component. This does not apply to lifts using Dutton Lainson winches.
This new addition may not be indicated in the attached instructions. This guide
should be attached to the winch as shown below.

Part Part

0 o
.} \
N
© 8] i J
| — \
Coble/§ Cable

Part



¥¥ DO NOT ATTEMPT TO OPERATE LIFT WITHOUT FIRST STUDYING THE FOLLOWING %%

10.

OPERATING & SAFETY

Afier assembly (and yearly), check to be sure that all nuts and bolts
are tightened as required. Check pulley sheaves, cables, winch, and
lift rack to see that they are all operating freely and there are no
signs of wear or possible failure.

ALWAYS wear protective clothing and eyewear when assembling, installing,
or removing the lift and/or 1ift mccessories.

Make all possible adjustmenis to 1lift legs, cradles, EPU’s and other
accessories before installing lift in the water. Adjusting lift parts
while in the waler is more difficult and polentially more dangerous.
NEVER make any adjustments with the boat in the lift.

Test to see that the winch is working properly by winding up cable on
spool by turning the wheel clockwise. Hand guide the cable onto the
winch spool the first few times the 1ift is raised so the cable wraps
uniformly.

The winch must be making a clicking sound when raising the boat. A
brake will activate automatically when you stop, allowing you safe and
controllable use. NEVER lift the ratchet pawl as a means to lower the
lift. To lower the lift, please turn the wheel counter—clockwise. When
lifting your 1ift and you turnm the wheel and the ratchet is not
clicking, you are turning the wheel backwards or your brake mechanism is
not working. Rapid spin down may occur. DO NOT attempt to stop if this
occurs.

¥¥x IF AT ANYTIME THE LIFT WHEEL SPINS UNCONTROLLABLY DO NOT ATTEMPT TO
STOP IT! DOING SO COULD RESULT IN SERIOUS INJURY OR DEATH *x%k

Never attempt to operate 1lift unless winch is functioning properly.
IMPORTANT: %% IT IS RECOMMENDED THAT ANYONE OPERATING THE LIFT FIRST
THOROUGHLY STUDY THE OWNERS MANUAL. Study winch maintenance,
instructions and safety tips located in your owners manual.

Never allow rack to be in a fully lowered position while supporting the
weight of your boat (winter storage, etc.) Damage may result to the rack
(this applies to cantilever models only).

Be sure that the boat is properly balanced and centered on the 1lift
before attempting to raise the rack. Generally, the boal should be as
far forward in lift as possible for proper balance.

It is recommended that the lift be operated in at least 3* of water.

This will allow for easier raising of Lhe 1ift and less straim om the
winch (cantilever models only).

PAGE 1 OF 2



11.

12.

13.

14.

15.

16.

17

Do not raise the rack past the recommended heighlt (over center on a
cantilever). Doing so could damage the 1lift or cause the winch or cable
to break.

DO NOT lower the rack to the point where the cable begins to develop
slack. Doing so may allow the cable to jump the spool and/or pulleys
and cause personal injury and/or damage to the cable and winch.

If at anytime there is more than the normal resistance when operating
the wheel and winch, do noit attempt to force it. Lower the 1lift and
check for possible problems with winch or other lift parts.

NEVER exceed the recommended weight capacity of the lift. Doing so will
invalidate your warranty and could damage the 1lift. Improper loading
could cause serious injury or death.

Pull drain plug from boat when raised on the 1lift and not in wuse.
Failing to do so may result in water accumulating and the load exceeding
recommended 1lift capacity.

Lock your wheel and rack in place by chain and padlock when unattended.
This will help prevent theft or possible spin down of wheel and rack.

Never allow anyone (especially children) on, in, under, or near the 1lift
when in a raised position or when being raised or lowered. You may
cradle the boat when loading and unloading passengers. This is the
point at which your boat is not supported by the 1lift, but it is
prevented from lateral movement during loading or unloading of
passengers.

PAGE 2 OF 2



CANTILEVER PARTS LIST

All ShoreMaster cantilever boat lifts have these same general parts.
Although they differ in size from one model to another, the general design is
the same.

— Legs (2 fronl & 2 rear)

— Sides (left & right)

— Bottom Beams (front & back)

— I-Beams (each is the same)

Top Rack

~ 8ide Braces (left & right)

— Middle Legs (only on #3600 — #5000 models)

- Wheel

— Winch Box (assembly hardware, winch, cable, pulleys, bolts, etc.)

ot 3= 0 220 o ST SR
|

Various accessories are available to be mounted on your ShoreMaster 1lift.
These accessories do not come standard with each boat 1ift. Please refer to
your brochure or contact your dealer for details and current pricing.

SHOREMASTER INSTRUCTIONAL ASSEMBLY VIDEO’S ARE AVAILABLE FOR PURCHASE OR RENT
AT YOUR LOCAL DEALER.



